
TWIN TRACK V14 MER

Z9JTVAB69NC015842-015901 
Z9JTVAB73NC016218-016277

PARTS LIST



Scheme # Part number Description Qty 
in kit

1 6011-1100-0000 FRAME 1

2 6001-1000-0100 FRONT PLYWOOD PLATFORM 1

3 6001-1000-0202 REAR PLYWOOD PLATFORM 1

4

4127-9907-0000 FRONT MUD FLAP KIT

Front mud flap 2

Screw M6×16 6

5

4127-9908-0000 REAR MUD FLAP KIT

Rear mud flap 2

Screw M6×16 6

Metal plate 2

6

4127-9905-0000 TOW HITCH KIT

Tow hitch 1

Screw M8 2

Nut M8 2

7 6001-1000-0300 ENGINE BRACKET 1

8

4627-9900-0000 PARKING BRAKE CALIPER BRACKET

Bracket 1

Bolt M8×30 2

Bolt M8×20 2

9 0000-0000-8694 SIDE PLUG 4

10

4528-9901-0000 SUPPORT TRACKS WHEELS KIT

Washer 8×24×1.5 4

Wheel 2

Bushing 30 mm 2

Screw M8×80 2

Nut M8 2

Frame
2



Scheme # Part number Description Qty 
in kit

1 0000-0004-3195 TRACK 1

2

4528-9903-0000 TRANSMISSION DRIVEN SHAFT KIT 
(FOR TWIN MODELS)

Transmission driven shaft 1

Screw M12×30 2

3

4527-9904-0000 TRANSMISSION DRIVING SHAFT KIT 
(FOR TWIN MODELS)

Transmission driving shaft 1

Seal 52×25×7 1

Bushing 20 mm 1

Bushing 10 mm 1

Bolt M12×30 1

Washer 12×44 G 1

4

4573-9900-0000 PLASTIC SPROCKET KIT

Sprocket 2

Screw M6×20 18

Nut M6 18

Bushing 18

5

4427-9903-0000 THREE SPRINGS TROLLEY KIT 
(FOR TWIN MODELS)

Trolley (Three springs. 
For TWIN models) 1

Screw M8×30 2

6 6011-2000-0000 SLIDER SUSPENSION (FOR TWIN 
MODELS) 1

Chassis
3



Scheme # Part number Description Qty 
in kit

7

4528-9904-0000 SLIDER SUSPENSION REPAIR KIT 
(FOR TWIN MODELS)

Stud 2

Nut M10 4

Bushing 4

Bushing 4

Cotter pin 4

Washer 4

8

4060-0036-0000 ECCENTRIC PLATES KIT

Right eccentric plate 1

Left eccentric plate 1

Screw M12×30 2

Screw M8×15 – 10×5 2

Nut M8 2

9

4060-0022-0000 BALL BEARING (WITH BODY PARTS) KIT

Ball bearing 2

Nut M8 4

Screw M8×20 4

10
4588-9904-0000 BOGEY WHEELS BEARING KIT

Ball bearing 4

11

4527-9901-0000 BOGEY WHEEL (FOR SLIDER SUSPENSION)

Screw M6×20 6

Bushing 6

Cap 1

Nut M6 6

Tire 1

Seal 1

Inner cover 1

Outer cover 1

Chassis
4



Scheme # Part number Description Qty 
in kit

12
4527-9902-0000 CAPS FOR WHEELS KIT 

(FOR SLIDER SUSPENSION)

Cap 4

13

4597-9900-0000 BOGEY WHEEL

Screw M6×20 6

Bushing 6

Cap 1

Nut M6 6

Tire 1

Seal 1

Inner cover 1

Outer cover 1

14
4470-9900-0001 CAPS FOR WHEELS KIT

Cap 20

Chassis
5



Scheme # Part number Description Qty 
in kit

1 0000-0001-4714 ENGINE 1

3 0000-0006-2041 DRIVING PULLEY FOR BRIGGS AND 
STRATTON ENGINES (SHAFT 25.4 MM) 1

2 9260-5500-0003 SCREW 7/16" (DRIVING PULLEY) 1

4 0000-0001-1934 CVT BELT 30×14×1380 1

5 0000-0000-8012 BUSHING 4 – 6 MM 1

6 0000-0000-7998 SCREW M8×40 4

7 0000-0005-5533 WASHER 8×24 G 4

8 0000-0005-5528 NUT M8 4

Engine
6



Scheme # Part number Description Qty 
in kit

1 0000-0001-4381 THREE-SPEED REVERSE GEARBOX 1

2

4124-9900-0000 GEARBOX HOUSING KIT 
(FOR TWIN MODELS)

Lower gearbox housing 1

Screw M10×25 2

Washer 10×24 G 2

Screw M8×35 4

Washer 8×24 G 8

Nut M8 4

3

4228-9902-0000 DRIVEN PULLEY KIT (FOR TWIN MODELS)

Driven pulley 1

Key 1

Washer 10×30 1

Screw M10×25 1

4 6011-1000-0703 GEARBOX CABLE BRACKET 1

5 6011-1000-0801 GEARBOX LEVER 1

6

4427-9904-0000 GEARBOX BEARINGS KIT (TWIN)

Lock ring 2

Bearing 2

Seal 52×25×7 2

Bushing 20 mm 2

Bushing 10 mm 2

7
4427-9905-0000 GEARBOX SEALS KIT 

(FOR THREE-SPEED GEARBOX)

Seal 52×25×7 2

Transmission
7



Platform

Scheme # Part number Description Qty 
in kit

1 0000-0001-4431 BATTERY 12V 18.0 AH 1

2

4127-9910-0000 BATTERY BRACKET KIT

Bracket 1

Nut M6×12 2

Screw M6×20 6

3
4127-9912-0000 SIDE PLASTIC BRACKETS KIT

Bracket 6

4

4127-9911-0000 PLYWOOD FASTENER KIT (TWIN)

Screw 3.5×25 9

Nut M6×12 12

Bushing 16×1.5×7 6

8



Scheme # Part number Description Qty 
in kit

1 6011-1210-0000 HANDLEBAR 1

2

4107-9900-0000 HANDLEBAR FASTENER KIT

Screw M10×16 – 15×40 2

Nut M10×1.5 2

3
4060-0023-0000 HANDLEBAR GRIPS (2 PCS)

Handgrip

4 4157-0016-0000 THREE FINGER LEVER WITH HOLDER 
(TROTTHLE LEVER) 1

5 4677-0000-0006 PARKING LEVER WITH HOLDER (SACCON) 1

6

4327-9900-0000 HANDLE SWITCH KIT 1

Handle switch with harness 1

Connectors

7 4677-0000-0002 THROTTLE/BRAKE CABLE (2.5M) 2

8 0000-0001-0079 CLAMP 3

9 4677-0000-0001 THROTTLE/BRAKE CABLE (2.2M) 1

10 4677-0000-0003 BRAKE CABLE (2.7M) 1

11 0000-0001-6027 SHIFT CABLE 1

12 4420-9900-0000 GEARBOX SHIFT LEVER 1

Handlebar
9



Scheme # Part number Description Qty 
in kit

1

4126-9912-0000 LEFT COVER KIT

Left cover 1

Screw M6×20 8

2

4126-9913-0000 CENTRAL COVER KIT

Central cover 1

Rivet 4.0×10 mm 10

3

4126-9914-0000 RIGHT COVER KIT

Right cover  1

Screw M6×20 8

4 0000-0005-2029 FRONT LIGHT (LED 12V/30W) 1

5 6011-4100-0000 HOOD BRACKET 1

6

4128-9902-0000 HOOD AXLE KIT

Hood axle 1

Cotter pin 2

7
4126-9904-0000 HOOD RUBBER FASTENER KIT

Hood fastener 2

8

4126-9905-0000 HOOD FASTENER KIT

Screw M6×25 4

Washer 6×18×1.6 2

Bushing 6×9×12 4

Nut M6 4

Cover
10


